SUZHOU PARSUN POWER MACHINE CO.,LTD



2kl
CONTENTS

B R — oo 1~2
CONTROL === = = == == = = 1~
B — oo 3~4
BRA KT == === === == oo 3~
L 5~6
STBERING - === = = == == = = == === o o e 5~6
I S 1~8
UPPER CASING == === == = === === == m = o oo o 7~8
G A R Rt 9~10
LOWER CASING & DRIVE == == = = = = = = = m m o o o o o o o o 9~10
R bbb 1~12
LOWER CASING & DRIVE 2 - === = = == = = = = === = = = oo o o oo o o oo oo oo o 11~12
S 13
TONITION ASS'Y == === = = === = = s o o s 13
B R - 1U~15
CYLINDER & CRANKCASE 1 === == === === == mmmm mmmm o oo o o oo o oo 14~15
T et 16
CRANKSHAFT & PISTON === = == == = = === = = = oo o o o o o o oo e oo 16
L R -7
CAMSIART & VALVE == = == === = === === mm o mm m mmmmm mmmm mm 17
AR A - - oo 18~19
CYLINDER & CRAMKCASE 2 = = === === = === = == mm o mmm o oo o o oo o o 18~19
2 Y e R GGOEEER L LR T, 20~21
BB = === == == m o - 20~21
R T -2
INTARE === = === 2
S e -2
STARTER === == === 23
B = -u
BOTION CONLING == = = == === = == === = === oo o oo oo o 2
s 2
TP QML NG — == == == == == === = = oo - %
£ B b 26~21
CARBURETOR ASSY = = = == = = = = == = = == == = = oo o oo o o — 26~27
BB ] - oo oo - 8~
REPARE KIT 1= = === = == === = oo oo oo o oo o e 28~29
BB - - 30~31
RBPARE KT 2= = - = == = = - m o o oo - 30~31
R R R o I~

PARTS CATALOGUE TNDEX = = = = = = = = = = = = = = = m o o o o o o oo oo [~




F2.6 F4r FH PAGE 01 OF 31

THRAH: EHAS

PARTS NAME: CONTROL




F2.6 Z 5+ PAGE 02 0F 31
FHELR EH A%
PARTS NAVE: CONTROL
SN, PART NO. DESCRIPTION DESCRIPTION QTY REVARKS
sBEH |R4%T FHAHK(EX) FLAKEX) HE 33
1 |F2.6-02000006 TREFXR LEVEL, SHIFT ROD 1
9 |6B/197.1-5 4 85 WASHER 5 3
3 |F2.6-02000008 TRFRRALE WASHER, SHIFT ROD LEVER 1
4 |GB/T5783-M5x12 ~ A R A6x12 BOLT M5x12 1
5  |cB/191-1.6x12 T o841 6x12 PIN, COTTER 1. 6x12 1
6 |F2.6-02000007 ik A ROD SHIFT 1
7 [F2.6-00000001 RRMEEEN CONNECTOR, SHIFT ROD A 1
8 [F2.6-00000002 RMESED CONNECTOR, SHIFT RoD B 1
9 [F2.6-030000058 AR () SHIFT CAVSHAFT (S) !
F2. 6-03000005L TRORE (k%) SHIFT CAMSHAFT (L)

10 |6B/1879. 2-2. 5x1d BH B RN E RS x4 PIN 2. 5x14 !
11 |GB/T5783-M6x20 7~ 4 HAN6x20 BOLT M6x20 1
12

13 [J1SB2401-P9 0% % 4 BP9 0-RING 2
14 |F2. 6-02020000 KA GEAE SHIFT HANDLE ASSY 1
15 |F4-02000003 bEEES | SPRING, GEAR !
16 |GB/1308-8 %8 BALL 8 1
17 |F4-00000005 ALE WASHER 1




F2.6 3

¥

PAGE 03 OF 31

THELR:

£

PARTS NAME:

BRACKET

SN, PART M. DESCRIPTION DESCRIPTION REVARKS
sRTE |FHET FH4HK(FX) FhAH X 4

1 [6B/1875-4x11 R EEE R 04x11 RIVET ¢4x11

2 |F4-01060002 YEFH CLAMP HANDLE

3 [F2.6-01050101 HRFHER LOCKED SCREW

4 [F2.6-01050002 RS | SPRING

5 |F2.6-01050001 KEIRE COVER, SWIVEL BRACKET

6 |F2.6-00000101 i S COVER, BRACKET




F2.6 Z4F] PAGE 04 OF 31
FHR AR £
PARTS NAVE: BRACKET
SN PART . DESCRIPTION DESCRIPTION qTY REVARKS
sRTH | FHET FHER(TX) FHAKEX) HE (313
7 |6B/T818-M6x16 TEREELEN6x16 SCREW, PAN HEAD M6x16 2
g8 |6B/197.1-6 456 WASHER 6 6
9 |6B/T5783-M6x30 7~ A ER-Y6x30 BOLT M6x30 4
10 [F2.6-01050200 HEREH LOCKED BLOCK ASSY 1
11 [F2.6-01000003 FHEXEREN BUSHING A 1
12 |F2.6-01000004 K& EHEB BUSHING B 1
13 |F2.6-01050100 HEFHEN LOCKED HANDLE ASSY 1
14 [F2.6-01040100 ARRREE DAMPER 1
15 |F2.6-01040001 ARHE BRACKET , THRUST RECEIVE 1
16 |F2.6-01030007 RAR LEVER 1
17 [F2.6-01030100-A AEHRFRAH TILT CLAMP HANDLE ASSY 1
18 [F4-01090006 ¥ BUSHING 2
19 [F2.6-01030003-A REHRFRAR SPRING 1
90 [F2.6-01030004-A AER ALt LEVER, TILT LOCK 1
91 |6B/1879.2-2x10 BHERBEEEHOXKI0 PIN $2x10 9
99 |6B/17940. 1-M6 EE B ] NIPPLE, GREASE M6 1
23 |F2.6-01030001 KEXRE BRACKET, SWIVEL 1
24 |F2.6-01030005-A RALBEF ROD, TILT LOCK 1
95  |GB/T896-3.5 Tt 5 CLIP 3.5 1
96 |F2.6-01030006 RALEH PIN 1
27 |F2.6-01000001 A R8x135 BOLT 1
98 |6B/T6172.1-M8 ~AEERNS [T ¥8 1
99 |oB/16170-U8 RLEED |NUT 8 1
30 |cB/1968 4 [wasteR 8 2
31 |F2.6-01010000 ERRAREH BRACKET LEFT ASSY 1
32 [F2.6-01020000 ERERREH BRACKET RIGHT ASSY !
33 |F4-01010005 Rk R [RIvET 2
34 |F4-01010002 EIY CLAVP BOLT 2
35 [F4-01010004 B kR E CLAUP SHIPBOARD HANDLE 9
36  |F4-01010003 EREREE CLAVP PLATE 2
37 |F2.6-01000002 Bhag BUSH ,BOLT 1
38 [6B/1889. 1-N6 2 B AN RERG NUT M6 1
39 [F2.6-01010001 EREER BRACKET, CLAMP (LEFT) 1
40 [F2.6-07000009 9 [viaRK 9 1
41 [oB/T5782-M6x125 A A ERN6x125 BOLT M6x125 1
42 |F2.6-00000100 RRPE4H BRACKET COVER ASSY 1
43 [F2.6-01040000 ABEmEE THRUST RECEIVE ASSY 1
44 |F2.6-01030009 AEFHHE [WASHER, CLAVP HANDLE 1
45 |0B/1896-6 Fo#E 6 CIRCLIP 6 1
46 [F2.6-01030200 RAEH TILT BAR !
47 |F2.6-01030008 RAZTA% SPRING, TILT BAR 1
48 |6B/197.1-8 T4H 8 WASHER 8 1




[2.6 ZH4F]

PAGE 05 OF 31

THRAH:

PARTS NAME:

STEERING




2.6 Zf

T

.l

PAGE 06 OF 31

FHk 4t ER A%
PARTS NAME: | STRERING
SV, PART M. DESCRIPTION DESCRIPTTON qTy REVARKS
sRTE [BhGET FHAK(EX) FHAKEX) HE (313
1 |6B/T5783-48x25 A EAN8X 25 BOLT H8x25 1
9 [P4-01000014 BRFHEN COVER, HANDLE STEERING 1
3 [F4-01000008 BREFWATED BUSH B, HANDLE 1
4 [F4-01000011 HELEA WASHER A, BUSH 1
5 [F4-05000014 ERTFRARBEN HANDLE DAMPER ASSY 1
6 [F4-01000010 HELEB WASHER B, BUSH 2
7 [F4-01000012 FRAERYLE BUSH, WAVE 1
g8 |F4-01000009 B FRALEA BUSH A, HANDLE 1
9 [oB/191-1.6x12 T o 891.6X12 PIN, COTTER 1. 6x12 1
10 [F4-01090200 BARERDEH BOLT ,FRICTION ADJUSTING 1
11 [Fa-01090001 BT HANDLE, STEERING 1
12 [F4-01090002 HANFERK STAY !
13 |oB/T818-M5x12 +F B EANEX 12 SCREW, PAN HEAD M5x12 2
14 [F4-01090008 WITARAH THROTTLE CABLE ASSY |
15 [F4-01090100 FAITHAH LEVER , THROTLLE ASSY 1
16 [F4-01090003 ERFRECEER FRICTTON 1
17 [F4-01090006 LS BUSHH l
18 |F4-01090007 E4#% SPRING 1
19 [cB/1848-10 )& E10 WASHER 10 1
920 |6B/1820-W5x24 TR R EENEX 24 SCRE 524 1
a1 [F2.6-02010100 ERFREREEE STEERING HANDLE ASSY 1
99 |F4-01090401 AeELEAR STOPER, HANG ROPE ASSY 1
23 |F2.6-02010200 AEF XY ENGINE STOP SWITCH ASSY 1




F2.6 Z4 M

PAGE 07 OF 31

A4

AERERK

PARTS NAME:

UPPER CASING




F2.6 Zf M

PAGE 08 OF 31

FHELH: KEEERK
PARTS NAVE: UPPER CASING
S\, PART NO. DESCRIPTION DESCRIPTION qTy REVARKS
sRTE | R4RT FELH(2X) FHAHK(EX) HE A
1 [F2.6-02000001 KIRERK UPPER CASING 1
2 |F15-00000013 % L4 O4x12 PING4x12 4
3 |F2.6-00000003A KA E 4 GASKET, ENGINE 1
4 |F4-02000012 kEXERBSE L RUBBER PLUG, UPPER 2
5 |F2.6-02000005 AN S GASKET, EXHAUST COVER 1
6 |F2.6-02000004 HAER EXHAUST COVER 1
7 [GB/197.1-6 486 WASHER 6 7
8 |cB/T818-M6x16 75 L4616 SCREW M6x16 1
9 |GB/T7940. 1-M6 RN LN GREASE CUP M6 1
10 |GB/T5783-M6x35 S AERN6x3 BOLT M6x35 6
11 |F2.6-03020001L #KH EXTENSION 1 L
12 |F2.6-03020003L BRsnEhKE RUBBER BUSHING 1 L
13 |F2.6-03020002L Bosiits BUSHING, DRIVE SHAFT 1 L
14 |cB/1893.1-22 AR EL “) CIRCLIP 22"A" 1 L
15 |F4-020000024 KLXERAAE BUSHING, SHIFT ROD LEVER 2
16 [F2.6-02000100 KERERMAH UPPER CASING ASSY 1




F2.6 ZHFAr PAGE 09 OF 31

FHHEH: ATREREMEH RS
PARTS NAME: LOVER CASING &DRTVE 1

N
S __ \ p
_/__ - .
~< -
~——_——
—_

\
N
\
\
S
N
N\
\
\
\
\




F2.6 X4

T

i

PAGE 10 OF 31

FHA LR ATRERKAEH 241
PARTS NAME: LOVER CASING &DRIVE 1
S\, PART NO. DESCRIPTION DESCRIPTION qTY REWARKS
il EdE FHER(EX) FHAREX) HE 213
1 |F2.6-03000001 ATEE#K LOWER CASING 1
2 [F2.6-03000003 T e A BEARING 1
3 [F2.6-03000004 0515 T 1 419, 8x24x9 0TL SEAL9. 8x24x9 1
4 [F2. 6-03000007 AREEHE GASKET, WATER PUVP 1
5 [F2.6-03000009 0% %4 4. 9x3.5 0-RING 4.9x3.5 1
6 [F4-03000013 % AL 04x18 PIN®4x18 2
7 [F2.6-03000008 KRB HOUSING, WATER PUMP 1
8 [F2.6-03000010 el 0UT PLATE 1
9 [F2.6-03000100 A% INPELLER ASSY 1
10 [F2.6-03000015 KENE COVER, INNER WATER PUMP 1
11 |JASO F404-19-033 AR F0H B2 0-RING33x2 1
12 [F2.6-03000014 LE TS WATER PUMP HOUSING 1
13 [F4-03000021 RERRE RUBBER TUBE, WATER PUMP 1
14 [F2.6-03000016 R B R PLATE, WATER PUMP FTXED 2
15 |6B/75783-M6x40 7 f 2640 BOLT M6x40 4
16 [F2.6-03000011S Ba%s DRIVE SHAFT(S) 1
F2. 6-03000011L BHHL DRIVE SHAFT (L)
17 [F2.6-03000013 oA AL 4E03.5X T PING3.5X7 1
18 |F2.6-03000012 HRMLYE (LIP 1
19 [F2.6-03000020 THEE PLUG, SHIFT 1
20 |6B/T276-16003/P63 Rk A BALL BEARING 1
21 [F2.6-03000019 ERERAK POSITIVE GEAR ASSY 1
F2. 6-03000019A TAEREE POSITIVE GEAR ASSY ENVA L
22 [F2.6-03000202 EABR CLUTCH BLOCK 1
23 [F4-03030003 BeERES SPRING, CLUTCH BLOCK 1
24 [F2.6-03000201 W SHAFT, PROPELLER 1
25 [F2.6-03000021 Bosha WASHER 1
2 |JISB 2401-P48 KT 7tk £0% Bo47. 7x3.5 (-RINGV®47. 7x3. 5 |
21 [F2. 6-03000301 ATRERME COVER, LOWER CASING 1
28 [F4-03050002 [ % o 1 3x2047 0IL SFALI3x22x7 2
29 |6B/T5783-6x16 A A NGx16 BOLT M6x16 2
30 |6B/197.1-6 T4 86 WASHER 6 9
31 [F2.6-03000002 HREARYHA BEARTNG 1
32 [F2.6-03000017 EHRERA (T 2.08%) SHIM (T 2. OMM) 1
33 [F2.6-03000018 s INITIATIRE GEAR 1
F2. 6-03000018A ihER INITIATIRE GEAR 9%
34 |B/1896-6 o Ee CIRCLIP 6 1
35 [F4-03000024 ElA e EL GASKET 2
36 |F4-03000023 EmAEE PLUG, OIL HOLE 2
31 [F2.6-03000302 BH A BEARING , SLEEVE 1
38 [F2.6-03000300 ATRERGELE COVER ASSY ,LOWER CASING 1
39 [F2.6-03000000 KTHRELL () LOWER CASING ASSY(S) 1 S
F2. 6-03000000L ATREA% (L) LOVER CASING ASSY (L) L




=

><

[2.6 ZHFAH

PAGE 11 OF 31

ZH# AR

ATRERERERHREL

PARTS NAME:

LOWER CASING & DRIVE 2




F2.6 Z5F PAGE 12 0F 31
FHEL: KT RER AR R %2
PARTS NAVE: LOVER CASING & DRIVE 2
SN, PART NO. DESCRIPTION DESCRIPTION qy REVARKS
sRIE 4R FHER(FX) FHARHEX) }E 4
1 [F2.6-020000035 #AE () WATER TUBE 1
F2. 6-02000003L i ACE (L) WATER TUBE
2 |F4-02040002 IHhHE I-SHAPED RUBBER BAND 1
3 F15-00000013 AEERHY PIN 9
4 |F4-03000025 TEM R SPACER |
5 |F2.6-030100004 SR M (37 3/8 X5 3/8) [PROPELLER ASSY(3-7 3/8 X 5 3/8) 1
6 [F4-03000026 Tg4ad WASHER |
7 |F4-03080000 B NUT ASSY 1
8 [oB/191-2. 5x30 7 H£2.5x30 PIN, COTTER 2. 5x30 1
9 [F4-03000022 [f ANODE 1
10 [6B/1861. 1-6 R4 54 H6 WASHER, INTERNAL TOOCH 6 1
11 |GB/T5783-M6x12 A B Nex12 BOLT M6x12 1
12 |6B/197.1-6 T4Eb WASHER 6 4
13 |6B/T5783-M6x30 73 fE#N6x30 BOLT M6x30 3 g
GB/T5783-Mbx 157 7 SR AN6x 157 BOLT M6x157 L




ELES

v

PAGE 13 OF 31

kA

AXE4

PARTS NAME:

IGNITION ASS'Y

SN, PART NO. DESCRIPTION DESCRIPTION qTy REVARKS
sETH | EHET FHER(FX) FHEREX) 4 &

1 [F4-04000026 A AN10x1. 25 NUT MI0x1. 25 1

2 [Fa-04000021 THEE WASHER 1

3 |F2.6-04000016 R4E PULLEY, STARTER 1

4 |F2.6-04000400 TRa% FLYWHELL ASSY 1

5 [F4-04000019 TREE R KEY 1

6 |GB/T5783-M6x25 7~ B 6x25 BOLT M6x25 2

T |6B/197.1-6 T4HE6 WASHER 6 3

8 |F2.6-04000600 BREAHH HIGH PRESSURE ASSY 1

9 |6B/15783-V6x12 7~ f A Gx 12 BOLT M6x12 1




PAGE 14 OF 31

=
w2
-
()
=
——z
e
%um&
o =
{&m
uwA | & | =2
?A?EVW
(e
N
.
¥® | =
_Q | =
* | s
= | £
e | =




F2.6 A

PAGE 15 OF 31

FHELH: R & wHE 1
PARTS NAVE: CYLINDER & CRANKCASE 1
N PART N0, DESCRIPTION DESCRIPTION Ty REVARKS
pR7E [FHET FELH () FH4H G Lo i
1 [B/T5783-46x20 AR N6K20 BOLT M6x20 3
2 |oB/197.1-6 7486 WASHER, PLATE 6 9
3 [F2.6-04000501 AR COVER, THERMOSTAT 1
4 |F4-04000011 TREEEHE GASKET, THERMOSTAT 1
5 [F4-04070003 g R ANODE 1
6 [oB/1818-M5x25 TR L RTIEX 25 SCREW, PAN HEAD M5x25 1
T |P2.6-04000007 KE 05X 99X 245 PIPE, WATERG5 X $9X 245 1
8 |T15-04000010 HEE THERMOSTAT 1
9 [F2.6-04000005 HLERH4 GASKET, CYLINDER COVER |
10 [F2. 6-04040100 R KA CYLINDER HEAD ASSY 1
11 [F15-04000005 KEEH (97/06) SPILE WATER ASSY (97/46) 1
12 [F15-00000013 AL HOAX12 PING4X 12 2
13 [F2. 6-04000001 DY Lo GASKET, CYLINDER HEAD 1
14 INGK BPRTHS XtE SPARK PLUG |
15 [F4-04000034 Ui X R HB BOLT 4
16 [cB/T5783-M6x16 A ERIGX 16 BOLT M6x16 6
17 [F2.6-07000008 8 VIARK 8 1
18 [F4-08000110 f L0 MARK 10 1
19 [F2.6-04000006 ke COVER, CYLINDER HEAD 1




F2.6 Z&FH PAGE 16 0F 31
FRtLH: HHREE
PARTS NAIE: CRANKSHAFT & PISTON
>

S

SN, PART N. DESCRIPTION DESCRIPTION qTy REVARKS
sRER | Zlke FHER(FX) FHEREX) 4 i

1 [F2.6-04020002 EETAH PISTON RING ASS"Y 1

2 [F2.6-04020006 EELRS | CIRCLIP 2

3 [F2.6-04020005 [EE% PIN,PISTON 1

4 [F2.6-04020001 AR PISTON 1

5 [F2.6-04020100 Rk ROD, CONNECTING 1

6 JF2.6-04030000 [ s 4 CRANK ASSY 1

7 [F2.6-04000003 HERER WASHER, PLATE 1




F2.6 4Tt PAGE 17 OF 31
FRELH: ORHmR
PARTS NAME: CAMSHAFT & VALVE

= e

12

S
Y /‘ ] '
\Y,
Q"
SN, PART V. DESCRIPTION DESCRIPTION am REVARKS
BETE [RE4T FHLH(FX) FHEREX) b6 i

1 [i66F-010011 HEEH LOCK NUT 2
2 [166F-010010 SERE PIVOT, ROCKER ARM 2 one set
3 [166F-010009 &% ARM, VALVE ROCKER 2
4 [16F-010008 EREH BOLT, ROCKER ARM 2
5 [F8-05030007 AT CLANP, VALVE 2
6 [F8-05030006 ATREEE RETAINER, VALVE SPRING 2
7 [F4-04080008 AlTEE SPRING, VALVE STEM 2
8§  [166F-010003 AT SEAL, VALVE STEM 2
9 [F4-04080005A #A VALVE, INTAKE 1
10 [F4-04080006A #4811 VALVE, EXHAUST |
11 [F2.6-04040001 % F PLATE, PUSH ROD 1
12 [F2.6-04000002 A T8 ROD, VALVE PUSH 2
13 [166F-000001 AlT#E LIFTER, VALVE 2
14 |F2.6-04000100 O REL A CAMSHAFT ASSY 1




F2.6 Zfr ¥t

PAGE 18 OF 31

THRAH

REflig 2

PARTS NAME:

CYLINDER & CRANKCASE 2




.6 ZHFH

PAGE 19 OF 31

FHALR Akt
PARTS NAME: CYLINDER & CRANKCASE 2
SN PART NO. DESCRIPTION DESCRIPTTON qTy REVARKS
sREE |FHGT FHER(FX) EHERKEX) }E 4
1 |T15-04010202 A% PIPE, WATER 1
9 |F2.6-04010100 EEEL CRANK CASE 1
3 |F15-07050004 W Z PLUG, OIL |
4 |JASO F404-31-025 TooRE 0-RING |
5 |F2.6-04010102 i E GAUGE, LEVEL 1
6 [F2.6-04000008 REE BRACKET , DAVPER |
7 [F2.6-04000009 HhBORR % RUBBER BLOCK , DAMPER 2
8 |oB/T5T83-6x20 A ERI6X20 BOLT M6x20 2
9 |B/197.1-6 T4.86 [WASHER 6 11
10 [F2.6-04010001 BEHHSD 20X30XT HS OIL SEAL20X30XT HS 2
11 [F2. 6-04000004 [EAhE A% CRANK CASE COMPLEX GASKET |
12 |GB/1276-62/22/P6 Rilaa A BALL BEARING 1
13 |6B/T5783-M6x12 A AERIEX12 BOLT M6x12 1
14 |F2.6-04050100 L A GEAR UINT ASSY |
15 |F15-00000013 RALEB4X12 PING4X 12 2
16 |6B/T5783-8x14 ~AERIBX 14 BOLT V8x14 !
17 [F4-04000006 R 5 4 4 [WASHER 2
18 [F4-04000001 OB RS X 20 BOLT , DISCHARGING OTLM8X 20 1
19 |F2.6-04060000 i A OIL SEAL SHELL ASSY 1
20 [F2.6-04060002 5% b i 3K-5657 0IL SEALK-5657 2
2l |F4-04060002 beE G AD gt 0-RING 1
22 [F2.6-04060001 HH T SHELL ,01IL SEAL 1
23 |6B/15783-M8x20 N AERISX20 BOLT M8x20 |
24 |oB/T5782-V6x45 R FERIEX 45 BOLT M6x45 8
25 |F2.6-04050001 L COVER, CRAK CASE 1




PAGE 20 OF 31

F2.6 ZH A

FUEL

THRAH:

PARTS NAME:

16




T

F2.6 2]

PAGE 21 OF 31

FHA 4R b R%
PARTS NAME: FUEL
o PART NO. DESCRIPTION DESCRIPTION qTy REVARKS
sREH | F4ES FHLH(FX) FHEREX) }E 4
1 [F4-04120100 WA TANK COVER ASSY 1
2 [F2.6-04000033 BEDHEE WASHER , DAMPER 1
3 [F2.6-04000026 WA FUEL TANK , INNER 1
4 |F2.6-04000027 BARE BA DAMPER , FUEL TANK 2
5 |F2.6-04000028 BEREELE TUBE , DAMPER 2
6 [F4-04120005 A FILTER , FUEL TANK 1
T [F4-05000010 WEFEA SPRING , 01L TUBE 1
8 |F4-04000032 HERE R DAMPER , OIL TUBE 1
9 [F2.6-04000029 e OIL TUBE 1
10 |F2.6-04000030 HEREC SPRING , 0IL TUBE 1
11 |F2. 6-04000017 WFEE B CONNECTING-ROD, OTL SWITCH 1
12 |JASOF404-24-014 WX B HEO13.8x2. 4 0-RING® 13. 8x2. 4 1
13 |F2.6-00000004 B KA KNOB , 01L SHITCH 1
14 |cB/1823-M5x8 T8N LI5S SCREW , PAN HEAD Mi5x8 !
15 |F2.6-07000007 T MARK 7 1
16 |F2.6-04000022 IBERE VENTILATIVE COVER 1




F2.6 %/ PIGE 22 0F 31
FRHLH: il ¥
PARTS NAE: INTAKE

SN, PART NO. DESCRIPTION DESCRIPTION qmy REVARKS
sRER | RhGT FHER(FX) FHER(EX) 4 i

1 |B/T5782-¥6x75 R N6KTS BOLT M6x75 2

2 |oB/197.1-6 T4HE6 WASHER 6 2

3 [F2.6-04000012 HARERHE BUSH, INTAKE SILENCE 2

4 |F2.6-04000300 HARERAH STLENCE ASSY, INTAKE 1

5 |JASO Fd04-24-021 FRHEBOVE 0-RING 1

6 |F2.6-04000015 E5%B02 5xDTxT2 HOSE2. 5x ® 7x72 1

T |F2.6-04070200 BATIFREH CHOCK HANDLE ASSY 1

8 [F2.6-04000018 LB FHEB GASKET, CARBURETOR ATRPROOF 1

9 [F2.6-04000011 AT INSULATOR, CARBURETOR 1

10 |F2.6-04000010 B F A GASKET, CARBURETOR AIRPROOF 1

11 |H72. 5x60 RA3.%60x2. 5 CLANPG0x2. 5 1

12 |F2.6-04000013 BB HEE 04x0Tx140 HOSE @ 4x D Tx140 1

13 |F2.6-04000014 E5£AD5x D130 HOSE ®5x ®9x130 L

14 |F2.6-04000200 LB CARBURETOR 1




2.6 ZHF

PAGE 23 OF 31

T4

R BA%H

PARTS NAME:

STARTER ASSY

SN, PART NO. DESCRIPTION DESCRIPTION am REVARKS
sREE | REET FHAH(FX) AR (EX b6 4

1 [F2.6-04070002 peREES SFAL, FORTHY RUBBER 1

2 |GB/T5782-M6x60 7~ A RN6x60 BOLT }6x60 3

3 [oB/197.1-6 486 WASHER 6 3

4 [F2.6-04070100 R EH% CASE, STARTER 1

5 [F2.6-04070001 KAEHE SEAL, FORTHY RUBBER 1

6  [F2.6-04070008 AR B DAMPER, HANDLE 1

7 [F4-04130100 RAFHEHR STARTER HANDLE ASSY 1

8 [F2.6-04070007 SRBEE 03 WIRE, STARTER®3 1

9 [F2.6-04070003 RAREE K WASHER, THRUST 1

10 [F4-04130005 "R SPRING, VOLUTE !

11 [F2. 6-04070004 R DRULL, SHEAVE 1

12 [F2.6-04070005 i PAWL, DRIVE 2

13 |P4-04130007 (e ER %% BOLT, STARTER !

14 [F2.6-04070006 EHEHR PLATE, PRESS 1

15 [F4-04130008 &yt Gl SCREW, STARTER 1

16 [F2.6-04000034 WA E D DAVPER , FUEL TANK 2

17 [F2.6-04070000 RApBAH STARTER ASSY 1




2.6 4

Tr

%ﬂf PAGE 24 (F 31

T4

k&

PARTS NAME:

BOTTOM COWLING

oN. PART . DESCRIPTION DESCRIPTION mn REVARES
2BEH | FhGT FH4H(TX) FAHEX) i i

1 [F2.6-05000002 KEHH4 SEAL, BOTTOM COWLING 1

9 |F2.6-05000004 EEARES RUBBER PLUG, CIRCULAR 2

3 [F4-05000023 MEHREH HOOK, LOCKING 2

4 |GB/197.1-5 74 5 WASHER 5 9

5 |GB/T5783-6K25 7~ f EHN6X25 BOLT M6Y25 4

6 |F2.6-05000006 KEREE DAMPER 4

7 |F2. 6-05000007 g TUBE FLANGE 4

8§ |F2.6-05000003 ¥ F BRI RUBBER PLUG, QUADRATE 1

9 [F2.6-05000001 [ BOTTOM COWLING I

10 [F4-05000020 TERRHREH SEAT ASSY, LOCKING HOOK 2

11 [GB/T818-¥5X16 & K IRATIEKLG CONNECTER-ROD 2

12 |GB/197.1-6 744 /6 WASHER 6 4

13 |F2. 6-05000005 W o s RUBBER LOVER 1




F2. 6%t F1

PAGE 25 OF 31

TR LR

E

PARTS NAME:

TOP COWLING

5
—

SN PART NO. DESCRIPTION DESCRIPTION qm REVARKS
sREH | RHET Fh4# (2 X) FhAKRGEX) 6 &

1 |F2. 6-06000001 UL T0P CONLING 1

2 [F2.6-06000002 HARE A STLENCER, INTAKE 1

3 [F2.6-06000003 HAHE RS DAMPER, INTAKE SILENCER 1

4 |F2.6-07000005 (B MARK 5 1

5 |F2.6-07000001 1 MARK 1 1

6 |F.6-07000002 w2 ARK 2 1 ome set

T [F2.6-07000003 k3 ARK 3 1

8 |F2.6-07000004 ik MARK 4 1

9 |6B/1845-ST3. 8x12 TFREEL B YEATSTS. 8x12 SCREW, TAPPING ST3. 8X12 2




. 6% 1

PAGE 26 OF 31

h

CARBURETOR ASSY:

2. 6-04000207

bl T

APRON, ACCELERATOR

I
| |
L 31 - _]
. PIRT M. DESCRIPTION DESCRIPTION REVARES
REW | EUET FHAH(FX) F 4 (EX) ki
1 |F2.6-04000200 A 351 CARBURETOR ASSY
2 [F2.6-04000201 LB AR CARBURETOR
3 |oB/1818-M4K10 A A L RATI0 BOLT M4X10
4 [P2. 604000202 [ PLATE
5 [F2.6-04000203 h@ GASKET
6 [F2. 6-04000204 beritaay BOLT
T [F2.6-04000205 b Eaga s SPRING, THORTTEL
8 [Fe. 6-01000206 LT85 APROY, CHOKE
9




TELES

PAGE 27 OF 31

FHM AR fwd &R
PARTS NAVE: CARBURETOR ASSY:
. PART T0. DESCRIPTION DESCRIPTION QT REVARES
pREE | ZH%ET EH4H(FX) L’%M%(ﬁ)@ e &E
10 [6B/193-3 P4 E3 WASHER , SPRING 3 1
11 [GB/T818-413K5 KR E:2S: TG BOLT 345 1
12 [F2. 6-04000223 RERTES SPRING 1
13 [F2.6-04000208 RERT0HE SEAL 1
14 [F2.6-04000209 faiy SCREW, AIR ADJUSTING 1
15 [F2.6-04000210 g1 JET,AIR SLOW 1
16 [F2.6-04000211 8, JET, MAIN 1
17 [P2.6-04000212 Kt R VALVE, NEEDLE 1
18 [r2.6-04000213 o NOZZLE, MAIN 1
19 [F2.6-04000214 i CAP, MAIN 1
20 [F2. 6-04000215 pﬁ% WRING SPRING 1
ol [F2.6-04000216 pdar]#ﬁ%ﬂé BUSH, LINK 1
2 [F2.6-04000217 [ERI12H LINK, CHOKE 1
23 |F2.6-04000218 77 PIN, FLOAT 1
94 [F2.6-04000219 piArE 8 SEAL 1
2% [F.6-01000220 bR ER PLATE, CHOKE 1
96 [|6B/193-4 P b 41 4 WASHER , SPRING 4 2
97 |6B/T818-48 LK E:2S: S BOLT M4X8 3
98 [F2.6-04000221 f 1A BOLT 1
99 [F2.6-04000222 77 FLOAT 1
30 [F2. 6-04000224 [ e PLUG, DRAIN 1
31 [Fo. 6-04000225 bt GREASE CLP !
39 [cB/1818-M4X12 4 L ATIAXL BOLT NAX12 2
33 |F2. 6-04000226 Gk 0-RING 1
3 [F2.6-04000227 pafr %4 KNOB 1
35 |6B/197. 1-4 4 4 WASHER 4 1
%6 [F2. 6-04000228 p@%ﬂi@%ﬁ BOLT 1
37 [F2.6-04000229 REHE SEAL !




PAGE 28 OF 31

F2.6 ZHFH

BEEH 1

REPARE KIT 1

THRLH:

PARTS NAME:




F2.6 2]

PAGE 29 OF 31

FHH4H: BEEH 1
PARTS NAVE: REPARE KIT 1
SV, PART 0. DESCRIPTION DESCRIPTION qTy REWARKS
sREH | RHET FHLH(FX) FHEREX) }E 4
1 |ASO F404-24-021 i AE BN E 0-RING 1
2 [F2.6-04000018 (A 5 4B GASKET, CARBURETOR AIRPROOF 1
3 |F2.6-04000010 LBBEHBA GASKET, CARBURETOR ATRPROOF 1
4 [TASOF404-24-014 WFFEHE013.8x2.4 0-RING® 13, 8x2. 4 |
5 |F4-04000011 iR A EH e GASKET, THERMOSTAT 1
6 [F2.6-04000005 |ﬁl5&$ g GASKET, CYLINDER COVER 1
T |F2.6-04000001 frxgAs GASKET, CYLINDER HEAD 1
8 |7ASO F404-31-025 it 0 207 8 0-RING 1
9 [F2.6-04010001 [l HSD 2063017 HS OIL SEAL20x30x7 KS 9
10 [F2. 6-04000004 kg ss CRANK CASE CONPLEX GASKET 1
11 [F4-04000006 i B A WASHER, PLATE 2
12 [F2.6-04060002 [F7h%h 4 K-5657 OIL SEALK-5657 2
13 [F4-04060002 it 7% RO 5 4 B 0-RING 1
14 [F2.6-00000003A R AHE 4 4 GASKET, ENGINE 1
15 [F4-02040002 7z 4 I-SHAPED RUBBER BAND 1




F2.6 ZHF]

i

PAGE 30 OF 31

A4 BEZH

PARTS NAME: REPAIR KI

T2




F2.6 %1

T

g

PAGE 31 OF 31

FHELH: BREEH2
PARTS NAME: REPAIR KIT 2
SN, PART NO. DESCRIPTION DESCRIPTTON Y REWARKS
sBEH | ZhET Fh4H(2X) FHAHEX) ¥ 4
1 [F2.6-02000005 #AEHE GASKET, EXHAUST COVER |
2 |JISB 2401-P48 KT 7k E0% BoAT. 7x3.5 0-RING®47. 7x3. 5 1
3 [F4-03050002 U2 T £ 3 13x02xT 0IL SEAL13x22x7 9
4 |F2.6-03000004 5 T i 9. 8x24x9 0IL SEALY. 8x24x9 1
5 |F2.6-03000007 KREEHE GASKET, WATER PUMP 1
6 [F4-03000013 R i $o4x18 PIN®4x18 2
7 |F2.6-03000009 iZEq 0-RING 1
8 |F2.6-03000010 L 0UT PLATE 1
9 [F2.6-03000100 GE ¥ikis IMPELLER ASSY |
10 [F2.6-03000015 *RAT INNER HOUSING, WATER PUMP 1
11 |7ASO F404-19-033 ARNTOYE 0-RING !
12 [P4-03000021 Rtk RUBBER TUBE, WATER PUMP 1
13 [F2.6-03000016 R B R PLATE, WATER PUMP FIXED 2
14 [oB/T5T83-M6x40 7~ E6x40 BOLT Mx40 4
15 [F4-03000024 rElEELE GASKET 2




F2.6 ZEFH PAGE [ OF I
FHHLR: |FHEREER
PARTS NAME: [PARTS CATALOGUE INDEX

FERT &/ FHRT TB/F% FHRF T&/F5
PART . PAGE/. PART . PIGEN. PART . PIGEND.
12,5160 211 T2, 6-020000035 P2, 6-04000005 159
ASO FA04-19-033 10-11 P2, 6-02000004 6 P2, 6-04000006 15-19
TASO FAO-24-014 21-12 F2, 6-02000005 85 F2, 6-04000007 15-7
IASO FA0-24-021 05 FY, 6-02000006 -1 FY, 6-04000008 19-6
TASO FA04-31-025 19-4 P2, 6-02000007 16 P2, 6-04000009 19-7
JISB 2401-P9 113 P2, 6-02000008 3 P2, 6-04000010 2-10
TISB 2401-P48 10-26 P2, 6-02000100 8-16 P2, 6-04000011 29
YK BPR7HS 15-14 FY. 6-02010100 6-21 FY, 6-04000012 23

P2, 6-02010200 6-23 P2, 6-04000013 2912

F2. 6-02020000 14 P2, 6-0400014 2-13
T66F-000001 13 72, 6-03000000L 1059 F2, 6-02000015 76
166F-010003 178 P2, 6-030000008 FY, 6-04000016 133
166F-010008 174 P2, 6-03000001 10-1 P2, 6-04000017 2111
166F-010009 173 F2. 6-03000002 10-31 P2, 6-04000018 2-8
166F-010010 179 F2, 6-03000003 10-2 P2, 6-04000022 2016
166F-010011 171 P2, 6-03000004 10-3 P2, 6-04000026 213

P2, 6-03000005. 9 P2, 6-04000027 204
F2, 6-00000001 7 F2, 6-030000055 P2, 6-04000028 215
FY, 6-00000002 I8 P2, 6-03000007 10-4 F2, 6-04000029 219
P2, 6-000000031 83 P2, 6-03000008 10-7 P2, 6-04000030 2110
F2, 6-00000001 2113 P2, 6-03000009 105 F2. 6-01000033 20
F2, 6-00000100 i, F2, 6-03000010 10-8 F2, 6-04000034 2316
FY, 6-00000101 36 P2, 6-03000011 10-16 F2, 6-04000100 17-14
P2, 6-01000001 e P2, 6-03000011S FY, 6-04000200 2914
FY, 6-01000002 37 P2, 6-03000012 10-18 2%-1
F2, 6-01000003 FI F2, 6-03000013 10-17 FY, 6-04000201 2%-2
FY, 6-01000004 12 P2, 6-03000014 10-12 P2, 6-04000202 %4
P2, 6-01010000 31 P2, 6-03000015 10-10 P2, 6-04000203 2%-5
£, 6-01010001 3 P2, 6-03000016 10-14 P2, 6-04000204 2%-6
F2. 6-01020000 3 F2, 6-03000017 10-32 FY, 6-04000205 %7
F2, 6-01030001 R 72, 6-03000018 1033 F2, 6-04000206 %8
P2, 6-01030003-4 19 P2, 6-03000018) 10-33 P2, 6-04000207 %9
F2. 6-01030004-4 20 P2, 6-03000019 10-21 P2, 6-04000208 713
F2, 6-01030005-4 24 F2, 6-030000194 10-21 Ez. 6-04000209 714
FY, 6-01030006 % P2, 6-03000020 10-19 2,6-04000210 215
P2, 6-01030007 16 P2, 6-03000021 10-25 P2, 6-04000211 216
F2. 6-01030008 17 F2. 6-03000100 10-9 P2, 6-04000212 217
F2, 6-01030009 44 P2, 6-03000201 10-24 F2, 6-04000213 718
F2, 6-01030100-4 17 P2, 6-03000202 10-22 P2, 6-04000214 2719
B2, 6-01030200 46 P2, 6-03000300 10-38 P2, 6-04000215 2720
F2. 6-01040000 13 F2. 6-03000301 1027 72, 6-01000216 221
F2, 6-01040001 15 P2, 6-03000302 10-37 P2, 6-04000217 7
P2, 6-01040100 14 P2, 6-030100008 12-5 P2, 6-04000218 273
B2, 6-01050001 35 P2, 6-030200011 11 P2, 6-04000219 2724
FY, 6-01030002 34 P2, 6-03020002L 813 FY, 6-04000220 2705
FY, 6-01030100 13 72, 6-03020003L 812 P2, 6-04000231 2728
P2, 6-01050101 33 P2, 6-04000001 15-13 P2, 6-04000222 2799
B2, 6-01030200 110 P2, 6-04000002 17-12 P2, 6-04000223 2712
P2, 6-02000001 81 P2, 6-04000003 16-7 P2, 6-04000224 2730
P2, 6-02000003. 12-1 P2, 6-04000004 19-11 FY, 6-04000225 27-31




F2.6 %1

L L

gl

PAGE 1T OF II

THEAR:

FhAXRER

PARTS NAME:  [PARTS CATALOGUE INDEX

hRE R&/F5 EERE RA/F5 ZHRE RA/F5
PART NO. PAGE/NO. PART NO. PAGE/NO. PART NO. PAGE/NO.
F2. 6-04000226 27-33 F2. 6-07000007 21-15 F4-04070003 15-5
F2. 6-04000227 27-34 F2. 6-07000008 15-17 F4-04080005A 17-9
F2. 6-04000228 27-36 F2. 6-07000009 4-4() F4-040800064 17-10
F2. 6-04000229 27-31 F4-04080008 17-7
F2. 6-04000300 22-4 F4-04120005 21-6
F2. 6-04000400 13-4 F4-00000005 1-17 F4-04120100 21-1
F2. 6-04000501 15-3 F4-01000008 6-3 F4-04130005 23-10
F2. 6-04000600 13-8 F4-01000009 6-8 F4-04130007 23-13
F2. 6-04010001 19-10 F4-01000010 6-6 F4-04130008 23-15
F2.6-04010100 19-2 F4-01000011 6-4 F4-04130100 23-1
F2.6-04010102 19-5 F4-01000012 6-7 F4-05000010 21-7
F2. 6-04020001 16-4 F4-01000014 6-2 F4-05000014 6-5
F2. 6-04020002 16-1 F4-01010002 4-34 F4-05000020 24-10
F2. 6-04020005 16-3 F4-01010003 4-36 F4-05000023 24-3
F2. 6-04020006 16-2 F4-01010004 4-3h F4-08000110 15-18
F2. 6-04020100 16-5 F4-01010005 4-33
F2. 6-04030000 16-6 F4-01060002 3-2
F2. 6-04040001 17-11 F4-01090001 6-11 F8-05030006 17-6
F2. 6-04040100 15-10 F4-01090002 6-12 F8-05030007 17-5
F2. 6-04050001 19-25 F4-01090003 6-16
F2. 6-04050100 19-14 F4-01090006 4-18 F15-00000013 12-3
F2. 6-04060000 19-19 6-17 15-12
F2. 6-04060001 19-22 F4-01090007 6-18 19-15
F2. 6-04060002 19-20 F4-01090008 6-14 8-2
F2. 6-04070000 23-17 F4-01090100 6-15 F15-04000005 15-11
F2. 6-04070001 23-5 F4-01090200 6-10 F15-07050004 19-3
F2. 6-04070002 23-1 F4-01090401 6-22
F2. 6-04070003 23-9 F4-02000002A 1-12
F2. 6-04070004 23-11 F4-02000003 1-15 T15-04000010 15-8
F2. 6-04070005 23-12 F4-02000012 8-4 T15-04010202 19-1
F2. 6-04070006 23-14 F4-02040002 12-2
‘EZ. 6-04070007 23-8 F4-03000013 10-6

2. 6-04070008 236 F4-03000021 10-13
F2. 6-04070100 23-4 F4-03000022 12-9
F2. 6-04070200 20-1 F4-03000023 10-36
F2. 6-05000001 24-9 F4-03000024 10-35
F2. 6-05000002 24-1 F4-03000025 12-4
F2. 6-05000003 24-8 F4-03000026 12-6
F2. 6-05000004 24-2 F4-03030003 10-23
F2. 6-05000005 24-13 F4-03050002 10-38
F2. 6-05000006 24-6 F4-03080000 12-7
F2. 6-05000007 1-7 F4-04000001 19-18
F2. 6-06000001 25-1 F4-04000006 19-17
F2. 6-06000002 252 F4-04000011 15-4
F2. 6-06000003 2573 F4-04000019 13-5
F2. 6-07000001 255 F4-04000021 13-2
F2. 6-07000002 250 F4-04000026 13-1
F2.6-07000003 251 F4-04000032 21-8
F2. 6-07000004 25-8 F4-04000034 15-15
F2. 6-07000005 254 F4-04060002 19-21




